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Sample Name Lithium-ion Battery Sample Model
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PR 7.4V AVEER 2000mAh
Nominal Voltage Rated Capacity

LI AR

FLY 14.8Wh ks -
Watt-hour Trade mark
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Testing laboratory Guangdong ESTL Technology Co., Ltd.

J7IRAE AR FE TR L e DR — %9 5 1R 1 #5101
Room 101, 201-208, Unit 1, Building 1, No. 9 He
Songshan Lake Park, Dongguan, Guangdong, Chi
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Testing Address
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Applicant Dongguan Linuo industrial Co., Ltd

RENKZHE LV PR G R 1 L 1k
Third Floor, 7 East Second Stre
Town, Dongguan City

BAL AL

Applicant Address Road, Chang'an
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Manufacturer Dongguan Linuo indu
o =Y RN
%Ujﬁﬁ‘jiﬂﬁt ;J:\Eﬂi-kﬁ%ﬁ EJ//
Third Floor, 7 'gfa South Road, Chang'an

Manufacturer Address

o LT LA AR 21 BT 3 34188 5k
UNER AN [ NATIONS Rec@8hmendations on the transport of dangerous goods

Standard gulations, Twentieth revised edition, 2019(ST/SG/AC10/1/Rev.21)
Proyisions 188

FERE H A

Date of sample recg
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the PACKAGE for Lithium-ion Battery submitted by Dongguan Linuo industrial
ing to the 21th Revised Edition of the Recommendations on the Transport of

The test results comply with the relevant requirements of ST/SG/AC.10/1/Rev.21.
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% 1445 B The info of package

MO MEE
) 10.6kg
Each package gross weight
BEAS R A o i
9.64kg
In each package battery net
FEL A 5 1001™/46
Battery Number 100pcs/packing
3 s
ZQ#R—JL_ 430mm*230mm*140mm
Package size
3773 FLAEAE A S .
Packaging type Package including lithium batteries
AMELEE R KL > HEHR 4% 4% Corrugated cartQg
The material of outer packaging | [] H.fih other:
s e a3t A PR L1 P A3 7 X #Plastic air cushion
The manner of inner packaging 52 R
that can be completely enclose Plastic bubble and pearl cotton
the samples
] HAthOther:
#%7E/Remarks:

Throughout this re
2. e fiips -7
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As fo

“P” %E_\‘ “@j\‘i” , “F” %/—j_‘_\‘ “Z:@ﬁ” , “N/A” %/—j_‘_\‘ “Z_\‘

o need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”
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) PR WAL R Hl5E
Clause Requirements Result Verdict
1.2 KEVE MR / 1.2m Drop test P
WX % | Test procedure P
s 1.2 KIEk7% / The package of batteries is dropped from 1.2m P
k7% 75 [ | Drop orientation: AR AR, P
WA — BRI RS th AT Be AT — ML BRI TT 1), JUERRR S E | A ZTANTTIR
£ IR () 2k 7% 7 17] | Where more than one orientation is IR TS o
possible for a given drop, the orientation most likely to result
in failure of the packing must be used.
FEUIR 2 () 2k 7% J7 1) 1 Drop orientation for a package which
are in the shape of a box:
H—W: LAFEJEF# / First drop: flat on the bottom
k. PLFETIFEE 1 Second drop: flat on the top
=K LL—KMITHF 2 / Third drop: flat on the long side
VUK. LL—4E 0 TH 72k / Fourth drop: flat on the short s
6.1.5.3 FHIK: LL—/NAETE | Fifth drop: on a corner
27 B 4% | Drop Target =)
BRI EAR AU A L etk i)k P 2R T L2/ T, :
be a non-resilient horizontal surface and must B The drop target
1. B EE. JEEDLE EAZ) / lintegral is a concrete
enough to be immovable floor.
2. R, T e 25 A R g ik
surface kept free from local def
the test results
3. BA R, EXL %1 NG T
#K / Rigid under test
conditions a ed by the tests
4. BA 2% 00 A e e VR AR R T/
test package fall securely
3.31 =)
Special P, BEANEARLINRE AR ST | IR P
provision S B A IR I B A, | S
188 AR (BRI Bl % | fihs TN BV
(EE3 i
hen batteries are installed in equipment, each No damage to
Il be capable of withstanding a 1.2m drop test in | batteries; No
ientdtion without damage to cells or batteries battery to
d therein, without shifting of the contents so as to battery contact;
battery to battery (or cell to cell) contact and without No release of
ease of contents contents from
the package.
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Photos of Samples and Labels/# & 8 F &R
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Declaration
1. AR TCHEAEN . B RN S N4 TR
The test report is invalid without the signatures of Ratifier, Reviewer and

Testing engineer.

2. W IR T A I, BT USRI S 2 H T TR Y R 5

Objections to the test report must be submitted to ESTL wi
3. REARRE = B [F s, A1 H S A
Nobody is allowed to photocopy or partly phot S port without

written permission of ESTL.

4. ARG OB i 71 57
The test report is valid for the tes’m{ S ohly.

5. ARG IR R o

The test report is \Q
; % - ARG
--- End of report ---
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